



中国认可
国际互认
检测
TESTING
CNAS L0167

Test Report

No.: GZHL1907031799CE

Date: Aug 29, 2019

Page 1 of 15

DONGGUAN FLYES SPORTS PRODUCTS CO., LTD.
NO.8, GANGZI ROAD WEST, CHANGPING TOWN, DONGGUAN CITY, GUANGDONG

Sample Description : BICYCLE HELMET
Style / Item No. : MB-F801
Manufacturer : DONGGUAN FLYES SPORTS PRODUCTS CO, LTD
Country of Origin : CHINA

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

Size : 55cm-58cm, 58cm-61cm
HPI (from basic plane) : 55cm-58cm: 48mm FRO EN960 575
58cm-61cm: 50mm FRO EN960 605
Sample Receiving Date : Jul 30, 2019
Sample Resubmission Date : Aug 20, 2019
Test Performing Date : Jul 30, 2019 to Aug 26, 2019
Test Performed : EN 1078:2012+A1:2012(Exclude clause 6/7),
Analysis of Azo Dye,
To Determine the pH Value,
Color Fastness to Perspiration
Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Lell Wu
Authorized Signatory



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-of-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8367 1443, or email: CN.Doccheck@sgs.com
188 Kefu Road, Science Park, Guangzhou Economic & Technology Development Zone, Guangzhou, China 510663 | (86-20) 82155555 | (86-20) 82075191 | www.sgs.com.cn
中国·广州·经济技术开发区科学城科珠路188号 邮编: 510663 | (86-20) 82155555 | (86-20) 82075191 | sgs.china@sgs.com

Member of the SGS Group (SGS SA)